

Art. Number : 422 162 001
 Description : Microcord - PA 2 mm
 Note :

Machine No. : 0500-11241
 Test Name : Pevnost snur
 Test Type : Tensile
 Test Date : 28.1.2015 12:24
 Test Speed : 250,000 mm/min
 Pretension : 1,000 N
 Sample Length : 500,000 mm

Test No	Force @ Peak (kN)	Elong. @ Break (mm)	Strain @ Break (%)	Energy to Peak (N.m)
1	1,071	285,338	57,068	135,826
2	1,069	286,973	57,365	131,352
3	1,068	292,937	58,578	131,310
4	1,081	291,407	58,274	131,740
Min	1,068	285,338	57,068	131,310
Mean	1,072	289,164	57,821	132,557
Max	1,081	292,937	58,578	135,826
S.D.	0,006	3,592	0,720	2,188
C. of V.	0,546	1,242	1,244	1,651
L.C.L.	1,063	283,448	56,676	129,075
U.C.L.	1,081	294,879	58,966	136,039

